David Hammelman, Chair
STLE ROCK Castle Rock Water Commission Tony Rathbun, Vice Chair

W\ 5‘[ Agenda - Final-Amended Andle Broun
Securing our future drop by drop KiKi Miller

Melanie Penoyar-Perez
Cortland Wolfe

Wednesday, May 22, 2024 6:00 PM Castle Rock Water
175 Kellogg Ct., Bldg. 171
Castle Rock, CO 80109

This meeting is open to the public and will be held in a hybrid format in accordance with
Town Council Electronic Participation, Connected, and Hybrid Meeting Policy. The
in-person meeting will be held at 171 Kellogg Ct. Castle Rock CO 80109 or this meeting
can be accessed online at:
https://crgov.webex.com/crgov/j.php?MTID=m1c4152be8878a7c48653a68b5d413936

the Meeting password: May22CRWC (62922279 from video systems) or phone in by
[...]
fishing platforms adjacent to the pond, construct trails throughout the project limits, and construct
stream stabilization features at various locations within the drainageway corridor. The project is
scheduled to be completed by the end of 2024.

Notification and Outreach Efforts

In summer 2022 notifications were sent to residents in the vicinity of the project informing them of the
proposed project improvements, and a public Open House was held on July 21, 2022 to present
project design exhibits and plans for discussion and comment. Staff also worked closely with
Meadows Neighborhood Company to elicit feedback and secure permanent drainage easements
needed to access the pond site from Meadows Boulevard. Notifications will be sent out to residents
and the HOA prior to the start of construction, along with periodic progress updates for the project’s
duration.

Town of Castle Rock Page 1 of 3 Printed on 5/17/2024

powered by Legistar™

63


http://www.legistar.com/

Item #: 7. File #: WC 2024-048

Discussion

The 6400 East Tributary at Paintbrush Park Phases 1 and 2 Project combines the previously
separate Phase 1 and Phase 2 designs into a single project for construction. This serves to both
lower overall construction costs and shorten construction duration, thereby minimizing disturbance to
the residential neighborhood and public park adjacent to the project. The final project design includes
the following features that address stream stabilization and public safety/recreation goals previously
established:

e Redesign of the pond located north of The Grange to support recreational fishing.

Redesign of the dam embankment to meet State Department of Natural Resources Dam
Safety Branch criteria for Jurisdictional Dams.

Inclusion of water quality volume in the new pond.

Addition of a riprap reinforced pond overflow spillway.

Riffle pool drop structures to stabilize the downstream channel grade.

Riprap and grading to prevent stream bank erosion at several locations.

New soft surface trails, stream crossings and fishing platforms for public recreational access.

Landscaping adjacent to the pond for aesthetics and at various locations along the stream
corridor to prevent erosion and support wildlife habitat.

The Town solicited construction bids via Rocky Mountain BidNet. Bids were received from two (2)
contractors and are shown below:

Contractor Bid Price

FNF Construction, Inc. Concrete Express, $5,476,540.50

Inc. dba CEIl Engineer’s Estimate $6,968,908.80
$3,325,000.00

FNF Construction, Inc. is the confirmed lowest bidder, and has demonstrated that they are qualified
to perform the proposed work under the contract, having successfully constructed previous similar
projects for other local clients.

Budget Impact

Funds for this services agreement will be charged to the Stormwater account below.

Fund lAccount Number |Amount Cont. Total Budget

6400 E. Trib 212-4475-444.75- [$5,476,540.50 [$547,654.05 [$6,024,194.55 [$_, ,
Stab 52

Town of Castle Rock Page 2 of 3 Printed on 5/17/2024
powered by Legistar™ 64


http://www.legistar.com/

Item #: 7. File #: WC 2024-048

Staff Recommendation

Staff recommends Town Council approval of a Resolution awarding a Construction Contract to FNF
Construction, Inc. for the 6400 East Tributary at Paintbrush Park Phases 1 and 2 Project.

Proposed Motion

‘I move to recommend to Town Council approval of the Resolution as presented’

Attachments
Attachment A: Resolution (Not Attached)
Exhibit 1: Construction Contract (Not Attached)
Attachment B: Site Map (Not Attached)
Town of Castle Rock Page 3 of 3 Printed on 5/17/2024

powered by Legistar™ 65


http://www.legistar.com/

z: STLE Rock Town of Castle Rock

water

‘ Securing our uturecrop by drop Age nda Memorandum

Agenda Date: 5/22/2024

Item #: 8. File #: WC 2024-049

To: Members of the Castle Rock Water Commission

From: Mark Marlowe, P.E., Director of Castle Rock Water
Matt Benak, P.E., Water Resources Manager
Walt Schwarz, P.E., CIP Project Manager

Resolution Approving a Construction Phase Engineering Services Agreement
between the Town of Castle Rock and Burns & McDonnell Engineering for the
PCWPF Expansion Project [1929 Liggett Road Castle Rock, CO]

Town Council Agenda Date: June 18, 2024

Executive Summary

Castle Rock Water (CRW) staff request Town Council approval of a resolution (Attachment A)
approving a Services Agreement (Exhibit 1) with Burns & McDonnell Engineering Company, Inc.
(BMcD), for Construction Phase Engineering Services on the Plum Creek Water Purification Facility
(PCWPF) Expansion project. This project is a key component to Castle Rock’s long term renewable
water plan and will expand the PCWPF treatment capacity from 6 million gallons per day (MGD) to
12 MGD. Facility improvements generally include expanding water treatment and solids handling
systems, increasing high service pumping, and installing an emergency electrical generator.

BMcD was retained as the design consultant for this project through a competitive process and they
have prepared plans and specifications for construction of this facility. As engineering consultant for
the project, they have direct knowledge and experience with the specialized components designed
for this project. Their continued support during construction is important to maximize value and to
ensure a quality-constructed facility built in accordance with facility plans and specifications.

At the request of CRW, Burns & McDonnell submitted a proposal to provide engineering services
during construction and startup. These services include but are not limited to, attending weekly
progress meetings, daily construction inspection, reviewing equipment submittals, responding to
requests for information from the contractor, reviewing project records, providing start-up assistance
with training for CRW staff, and preparing record drawings. Staff recommends approval of the
services agreement for $3,824,954, plus a Town-managed contingency of $191,248 (5%), for a total
project authorization of $4,016,202. Completion of the project is expected in Spring of 2028.

Current known and estimated project costs are shown below:

Town of Castle Rock Page 1 of 4 Printed on 5/22/2024

powered by Legistar™


http://www.legistar.com/

Item #: 8. File #: WC 2024-049

BMcD Design (including $119,444 $ 2,508,324
contingency)

TCR Permit Fees Est. based on PCWPF $ 120,000
Advanced Treatment project

Garney Companies BMcD Pre-construction services $ 311,022 $
Constr. Phase Engineering 4,016,202
Services

Garney Companies Construction costs WP#1 $ 18,571,591
(FGMP) WP#2 (IGMP) WP#3 $ 6,609,541 $
(IGMP) 41,951,579
TOTAL $ 74,088,259

Notification and Outreach Efforts

This is a secure facility located out of the public view. As such, the only notification and outreach
associated with this project is through the budgeting process with Council where this item was
identified as a major capital project for Castle Rock Water.

History of Past Town Council, Boards & Commissions, or Other Discussions

Town Council approved Resolution 2023-055 on April 18, 2023 approving a Services Agreement with
BMcD for the design of the PCWPF Expansion.

Town Council approved Resolution 2023-152 on December 19, 2023 approving a Construction
Contract with Garney for Preconstruction Services on the PCWPF Expansion.

Town Council approved Resolution 2024-046 on May 7, 2024 approving a First Amendment to the
Construction Contract with Garney for Work Package #1 on the PCWPF Expansion.

Discussion

A need for a sustainable long-term water supply was identified in the Town’s Water Resources
Strategic Master Plan and one of the major goals of that plan is establishment of a renewable,
sustainable water supply that accounts for 100% of the annual demand for water in Castle Rock by
2065. Renewable water sources include East Plum Creek alluvial wells, surface water using existing
Town Water Rights, and imported surface water from outside of the Plum Creek Basin (e.g., WISE
water). PCWPF also purifies a majority of Castle Rock’s reusable water supplies.

PCWPF is currently a 6 MGD facility receiving raw water from four main sources: Castle Rock
Reservoir 1 (CRR1 - connected with diversion on Plum Creek (PCD) near Sedalia and the source of
most of CRW’s reusable water), CR1 (a diversion on East Plum Creek near PCWPF), various alluvial
wells along East Plum Creek (renewable) and deep (Denver Basin/nonrenewable) groundwater
wells. CRW is currently working with BMcD under separate contract on the Chatfield Pump Back
Project. This pump back project will supply water to CRR1 and Castle Rock Reservoir 2 (CRR2)
from Chatfield Reservoir, expanding CRW’s renewable water sources and providing a high quality,
low total dissolved solids (TDS) water source for TDS blending and additional renewable water yield.

Town of Castle Rock Page 2 of 4 Printed on 5/22/2024
powered by Legistar™ 67


http://www.legistar.com/

Item #: 8. File #: WC 2024-049

CRW is also working on redesigns for the two surface water diversions that feed PCWPF, CR1 and
PCD. Both of these diversions are unable to operate at the fully permitted intake due to design
issues leading to sanding and debris shutting down the diversions during various creek conditions.
These redesigns are currently scheduled for construction in 2025 through 2026.

The original PCWPF project was completed in 2014 and included 6 MGD capacity pretreatment
facilities with aeration, rapid mix, flocculation, sedimentation, and greensand filtration. The
greensand filtration was followed by membrane filtration and chemical addition to form chloramines
for a disinfection residual in the distribution system.

In 2021 the PCWPF Advanced Treatment (AT) project was completed and added 6 MGD capacity of
advanced treatment systems such as pre-ozone, biologically active carbon (BAC) filtration
(previously greensand filters converted to BAC), advanced oxidation with ozone and hydrogen
peroxide, granular activated carbon (GAC) adsorption, and ultraviolet (UV) disinfection. The multiple
barrier approach was designed to treat source waters for removal of pathogens, organics, regulated
drinking water contaminants, and nonregulated contaminants of emerging concern (CECs). The
primary goals of the PCWPF AT project were to meet or exceed requirements of the US EPA Safe
Drinking Water Act, as well as additional requirements from the Colorado Department of Public
Health and Environment (CDPHE) and meet or exceed requirements for direct potable reuse to allow
reuse of all of CRW’s reusable supplies. The facility already meets the treatment requirements for
the latest drinking water standards issued by US EPA, the standards for perfluoro alkyl substances
(PFAS), three years ahead of the deadline for water providers across the country.

In order to continue using and expanding renewable water sources, CRW must implement our long-
term plan to expand PCWPF’s current treatment capacity of 6 MGD up to 12 MGD. Expanding
PCWPF will coincide with the completion of CRR2 and redesign and improvement of CR1 and PCD
and provide for keeping up with growing demands as the Town adds additional residents and
businesses. Once expanded, PCWPF will be the largest water treatment facility in CRW’s system.

In general terms, with this project CRW will expand all treatment processes, modify the solids
handling processes, install a new emergency electrical generator for the original PCWPF Building
(houses high service pumping), increase high service pumping capacity, and increase laboratory
areas for additional sampling and water quality testing needs. For example, treatment system
improvements will include a new building adjacent to the existing pretreatment building to house 6
MGD capacity of a new rapid mix basin, flocculation and sedimentation treatment steps, and new
BAC filter bays. The project will add three membrane filtration racks with 78 modules each to match
existing racks. Ozone system improvements will include additional liquid oxygen storage with
vaporizers, new ozone generators with chillers, ozone injection and destruct skids, and a new ozone
loop reactor made of stainless-steel piping. Ten GAC filters will also be added in an expansion of the
PCWPF AT building.

In order to deliver a quality-constructed project and maximize value, CRW recommends retaining
BMcD for construction phase engineering services. At the request of staff, BMcD submitted a
proposal to provide these services. The scope of work and fee are included as exhibits to the
agreement.

Town of Castle Rock Page 3 of 4 Printed on 5/22/2024
powered by Legistar™ 68


http://www.legistar.com/

Item #: 8. File #: WC 2024-049

The BMcD fee for construction phase engineering services is $3,824,954. This fee is approximately
5.7 percent of estimated construction costs ($67,443,732). The proposed BMcD fee is fair and
reasonable, and considering the highly technical nature of the water treatment systems to be
installed, sole-sourcing these services with the design consultant will help ensure that the project is
constructed in compliance with plans and specifications. In addition, BMcD is familiar with the
Guaranteed Maximum Price Construction Management (GMPCM) project delivery method. BMcD
has worked with the contractor to revise designs as needed to fit the budget and scope, and their
continued involvement is critical to maintaining the existing relationship that has developed between
the Owner, Design Consultant and Contractor. Therefore, a sole source contract is recommended. A
sole source justification form is included in Attachment B.

Budget Impact

Funding for this project was included in the 2024 budget in the project fund shown below. Current
account balance in this account is approximately $1,053,072. A budget amendment will be completed
in 2024 to fully fund the project.

Project Account Number This Contract
Advanced Oxidation Facility 211-4375-443-77-75 ($4,016,202

Staff Recommendation

Staff and CRW Commission recommend Town Council approval of the Resolution as presented.

Proposed Motion

“l move to recommend to Town Council approval of the Resolution as presented’

Attachments
Attachment A: Resolution (Not Attached)
Exhibit 1: Agreement (Not Attached)
Attachment B: Sole Source Justification Form (Not Attached)
Town of Castle Rock Page 4 of 4 Printed on 5/22/2024

powered by Legistar™

69


http://www.legistar.com/

z: STLE Rock Town of Castle Rock

water

‘ Securing our uturecrop by drop Agenda Memorandum

Agenda Date: 5/22/2024

Item #: 9. File #: WC 2024-050

To: Members of the Castle Rock Water Commission

From: Mark Marlowe, P.E., Director of Castle Rock Water
Matt Benak, P.E., Water Resources Manager
Walt Schwarz, Engineering Project Manager

Resolution Approving an Amended Agreement between the Town of Castle Rock and
Garney for the Plum Creek Water Purification Facility Work Package #2
Town Council Agenda Date: June 18, 2024

Executive Summary

This will be a presentation only item.

Page 1 of 1 Printed on 5/17/2024
powered by Legistar™ 70

Town of Castle Rock


http://www.legistar.com/

z: STLE Rock Town of Castle Rock

water

‘ Securing our uturecrop by drop Age nda Memorandum

Agenda Date: 5/22/2024

Item #: 10. File #: WC 2024-051

To: Members of the Castle Rock Water Commission

From: Mark Marlowe, P.E., Director of Castle Rock Water
Nichol Bussey, Business Solutions Manager
Paul Rementer, Enterprise Fund Analyst

Customer Characteristics
Town Council Agenda Date: NA

Executive Summary

As part of the annual rates and fees study, Castle Rock Water (CRW) staff gathers several pieces of
information to input into the four enterprise models for calculating rates, system development fees
and cost of service. Throughout the study, staff will bring to Commission some of those inputs and
deliverables used for this process.

Customer Characteristics Analysis (Attachment A)

As a part of the annual Rates and Fees Study, Castle Rock Water conducts an in-depth analysis of
accounts in service to determine customer characteristics and consumption patterns. We start by